SPARE PARTS CATALOGUE

ELECTROMECHANICAL SPEED - ACCESSORY HUB - BOWL
TROLLEY

BMX60 / BMXE60 / BMXE80

PNC Model Modules Description Note

600177 BMX60 A;C:E;H;;K PLANETARY MIXER - 3 230-400 50 - 60LT -

600178 BMX60 A;C;F;H;IK PLANETARY MIXER - 3 230-400 50 - 60LT -

600179 BMX60 A;CE;G;LK PLANETARY MIXER - 3 230-400 50 - 60LT - ACCESSORY HUB

600180 BMX60 A;CF;G;,K PLANETARY MIXER - 3 230-400 50 - 60LT - ACCESSORY HUB

600181 BMXE60 A;C;E;H;l,L PLANETARY MIXER - 3 230-400 50 - 60 LT -
ELECTROMECHANICAL SPEED

600186 BMXE80 A;C;E;H;J;L;M | PLANETARY MIXER - 3 230-400 50 - 80 LT -
ELECTROMECHANICAL SPEED - BOWL TROLLEY

600277 BMX60 B;C;E;H;I;K PLANETARY MIXER - 3 230-400 50 - 60LT -

600278 BMXE60 B;C;E;H;l;L PLANETARY MIXER - 3 230-400 50 - 60LT -
ELECTROMECHANICAL SPEED

600279 BMX60 B;C;E;G;I;K PLANETARY MIXER - 3 230-400 50 - 60LT - ACCESSORY HUB

600281 BMX60 B;C;F;H;;K PLANETARY MIXER - 3 230-400 50 - 60LT -

600286 BMX60 B;D;E;G;l PLANETARY MIXER - 3 440 60 - 60LT - ACCESSORY HUB

600287 BMXE80 B;C;E;H;J;L;M |PLANETARY MIXER - 3 230-400 50 - 80LT -
ELECTROMECHANICAL SPEED - BOWL TROLLEY

600288 BMXES80 B;C;E;G;J;L;M | PLANETARY MIXER - 3 230-400 50 - 80LT -

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 1







SPARE PARTS CATALOGUE

BMX60 / BMXE60 / BMXES80

Modules classifications

A DITO SAMA
B ELECTROLUX PROFESSIONAL
C Il - 220-240/380-415V 50HZ
D Il - 440V 60HZ
E STANDARD VERSION
F STAINLESS STEEL VERSION
G ACCESSORY HUB
H WITHOUT ACCESSORY
| 60 LITERS
J 80 LITERS
K MANUEL SPEED
L ELECTROMECHANICAL SPEED
M BOWL TROLLEY
Pag. Index
4 Exploded view - Structure
5 Parts list - Structure
10 Exploded view - Head with or without accessory
socket
11 Parts list - Head with or without accessory socket
14 Exploded view - Raising and lowering of bowl
15 Parts list - Raising and lowering of bowl
22 Exploded view - Mechanical speed control
23 Parts list - Mechanical speed control
28 Exploded view - Electric speed control
29 Parts list - Electric speed control

Doc No : 599J09100

Issued 2023-01 Ed. 01 2023 01 Page 3




BMX60 / BMXEG0 / BMXES8O - Exploded view - Structure

L Ve

J =
Aﬂ( A ,. NN\

= AN ‘\‘\“\@W“\E_l'vv
()

S
®

¥ p ) € .s ] @
@ PEEEE ) @O | @
&

Page 4

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100



BMX60 / BMXEG0 / BMXES8O - Parts list - Structure

Pos. |Code Description V | W&T |Ref. Notes S/N break
1 0D0517 | Screw RL M8x16 stainless steel
(setx 10)
4 0D0631 | Washer (set x 4)
OKL159 | Nut M4 stainless steel (set x 10)
6 0D0517 | Screw RL M8x16 stainless steel
(setx 10)
7 0ODF184 | Control panel X A;K
7 0DF185 | Control panel X B;K
7 0DF186 | Control panel X A;L
7 ODF187 | Control panel X B;L
8 0KQ287 | Complete timer X
9 0KQ687 | Off button X
10 0KQ648 | Rotating button X
1" 0KJ038 | On button X
13 0D7799 | Wire screen X
14 0U0657 | Foam seal X
15 0D2706 | Self-adhesive rubber stop (set x 10) X
17 0D7797 | Left/right foot assembly X E
17 0D7815 | Stainless steel left/right foot X
assembly
18 0D5663 |Beige column E
18 0D5664 | Stainless steel column
19 0D0598 | Screw H M8x50 (set x 10)
20 0D3581 | Foot washer (set x 10)
22 0D1956 | Nut
23 0D3554 | Screw TH M10x25 (set x 10)
23 0D2265 |Washer w10 (set x 10)
23 0D2958 | Nut HU M10 (set x 10)
24 0D7797 Left/right foot assembly E
24 0D7815 | Stainless steel left/ right assembly
25 0KQ432 | Square foot plug (set x 10)
28 0D1021 | Captive nut M4 (set x 10)
29 0D5666 |Base plate
30 0D6160 | Grommet DA 9x16x4 (set x 5) X
31 0D1168 | Three-phase lead X
32 0D5667 | Components bracket
32 0KQ195 | Transformer 230/440 X C
32 0KQ694 | Transformer 440/230 X D
33 0D5668 |Beige lower back plate E
33 0D3442 | Stainless steel lower back plate F

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 5




BMX60 / BMXEG0 / BMXES8O - Exploded view - Structure

L Ve

J =
Aﬂ( A ,. NN\

= AN ‘\‘\“\@W“\E_l'vv
()

S
®

¥ p ) € .s ] @
@ PEEEE ) @O | @
&

Page 6

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100



BMX60 / BMXEG0 / BMXES8O - Parts list - Structure

Pos. |Code Description W&T | Ref. Notes S/N break

34 0D0601 | Screw M6x12 RL (set x 10)

36 0D5298 | Screw TH M4x12 (set x 10)

36 0D0631 | Washer 4 contact (set x 10)

37 0D5670 | Motor support plate

38 0KQ492 | Screw TCHC M8x20 (set x 10)

39 0D3889 | Omega upper column

40 0D2844 | Screw TH M10x30 (set x 10)

40 0D2265 | W10 washer (set x 10)

40 0D2958 | Nut M10 HU (set x 10)

41 0D0512 | Screw TRL 8x25 (set x 10)

42 0D5671 | Motor bracket

43 0D6064 | Screw TH M10x25 (set x 10)

44 0U0388 | Light window

45 0D2901 | Stainless steel TH base screw
(set x 10)

46 0D6064 | Screw TH M10x25 stainless steel
(set x 10)

46 0D2265 | W10 washer (set x 10)

46 0D2958 | Nut HU M10 (set x 10)

47 0D5647 | captive nut M6x3,6-4,5 (set x 10)

48 033987 | Nut M3 HU stainless steel (set x 10)

49 0D2877 |Washer AZ3 (set x 10)

50 0D5672 | Micro-switch bracket

51 0D6661 | Micro-switch

52 0KQ511 | Screw TC M3x16 stainless steel
(setx 10)

53 0U0391 | Cam

54 0KQ526 |Screw SHC M4x8 stainless steel
(setx 10)

55 0KQ554 | Nut HM M12 aczn (set x 10)

56 0KQ490 |Washer AZ12 (set x 10)

57 0KQ333 |Bush

58 0D6761 | Screw SHC M8x70 stainless steel
(setx 10)

59 0KQ523 | Nut HM M8 zinc-plated (set x 10)

60 0KQ524 | Washer M8 stainless steel (set x 10)

61 0D0579 | Nut HUMS stainless steel (set x 10)

62 0KQ491 | Washer (set x 10)

63 0D5654 | Quick-release fastener (set x 5)

64 0D0614 | Screw TC M5x12 stainless steel

(setx 10)

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 7




BMX60 / BMXEG0 / BMXES8O - Exploded view - Structure

L Ve

J =
Aﬂ( A ,. NN\

= AN ‘\‘\“\@W“\E_l'vv
()

S
®

¥ p ) € .s ] @
@ PEEEE ) @O | @
&

Page 8

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100



BMX60 / BMXEG0 / BMXES8O - Parts list - Structure

Pos. |Code Description V | W&T |Ref. Notes S/N break
65 0D5444 | Quick-release pin (set x 5)

67 OKL161 | Nut M8 (set x 10)

68 0D6476 | Standard cover E

68 0D6477 | Stainless steel cover

69 0D3601 | Square F9

70 0D7757 | Screen X

Al 0D8028 | Assembly stop X

71 0D0615 |Screw TC M6x16 (set x 10)

71 0D8004 | Nut HU M6 (set x 10)

72 0D7994 | Contactor 9A X

72 0KQ437 |Relay 3,5-5A X

72 0D0790 | Contactor inverseur X L

72 0D1560 |Relay 0,63-1A X

72 0U0486 | Contact additif X L

S1 0D5655 | Accessory socket cover assembly H

S2 0D0120 | Bmx60 front panel assembly A;B;l
S2 0D1857 | Bmxe60 front panel assembly X A;B;I;K
S2 0D3287 | Bmxe80 front panel assembly X A;B;J:K
S3 0D6020 | Side protection assembly X

S4 0D0195 | Complete wire screen kit X

S5 0D1613 | Screen micro-switch assembly X

S6 0D5656 | Cam assembly

S7 0D5657 | Hinge bush assembly

S8 0D1614 | Cam unit assembly

S9 0KQ430 |Pad assembly X

S$10 |0D6478 | Standard rear hood assembly E

S10 |0D6479 | Stainless steel rear hood assembly

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 9




BMX60 / BMXEG0 / BMXES8O - Exploded view - Head with or without accessory socket

Ll

oc)

JAY

Ny

AN

0,
) L))

@V 00

Page 10

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100




BMX60 / BMXEG0 / BMXES8O - Parts list - Head with or without accessory socket

Pos. |Code Description W&T | Ref. Notes S/N break

100 |0D3547 |Screw TF M4x12 stainless steel G
(setx 10)

102 |0D1018 |Screw TCHC M6x60 (set x 10) G

103 |0KQ334 | Thumb bolt X |G

104 |OKLO098 |H hub sleeve G

105 |0D0657 |Screw TCHC M6x20 CHC (set x 10) G

105 |0D2876 |W6 washer (set x 10) G

106 |0D5692 |Accessories hub spacer G

107 |0H1040 |Lip seal 30x40x7 (set x 5) X G

108 |0D0654 | 30e circlip (set x 10) G

109 |0OKT993 |6006 bearing X |G

110 |0D5693 |Barrel holder G

112 |0D0637 |C8x7x25 key (set x 5) G

113 |0D1226 |Accessories hub gear wheel X G

114 |0KQ520 |Screw FHC M6x16 FHC (set x 10) G

114 |0D3576 |Countersunk washer (set x 5) G

115 |0D3554 |Screw TH M10x25 (set x 10)

116 |0D5695 | Pulley washer (set x 5)

117 | 0D5706 | Driven pulley

118 |0D1129 |6308 bearing

119 | 0D5780 |Upper spacer G

119 |0D5732 | Spacer for without accessories hub H

120 | 0D6099 |Screw TCHC M10x40 (set x 10)

120 |0D2265 |Washer W10 washer (set x 10)

121 |0D5696 |Screw TCHC M10x60 (set x 10)

121 |0D2265 |Washer W10 (set x 10)

122 |0D1726 |Accessories hub screw X G

124 | 0D5781 |Lower spacer

125 |0D3168 |Crown wheel

126 |0D1130 |6309 bearing

127 |0D1133 |55x70x8 lip seal

129 | 0D5699 |Screw TCHC M12x45 (set x 5)

129 | 0D5700 |W12 washer (set x 6)

130 | 0U0374 |Sun gear shaft spacer

131 |0HDO044 |6009 bearing X

132 |0D5701 | Mounting plate

134 |0KJ748 |Bearing 6305 X

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 11




BMX60 / BMXEG0 / BMXES8O - Exploded view - Head with or without accessory socket

Ll

oc)

JAY

Ny

AN

0,
) L))

@V 00

Page 12

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100




BMX60 / BMXEG0 / BMXES8O - Parts list - Head with or without accessory socket

Pos. |Code Description W&T | Ref. Notes S/N break

135 |0D5042 |Washer MB 5

136 |0D0002 |Nut notched M25x1.5

137 |0D0543 |Key A12x8x36 (set x 5)

138 |0D0499 |Screw TH M6x16 stainless steel
(set x 10)

138 |0D0624 |Washer CS M6 stainless steel
(set x 10)

139 |0KQ394 |6205 bearing X

140 | 0U0375 |Upper spacer

141 | 0D1216 |Planetary gear support

142 | 0U0373 | 17-tooth gear wheel

143 | 0U0372 |24-tooth gear wheel

144 | 0U0376 |Lower spacer

145 |0U0668 | Circlips 75l (set x 5)

146 |0D2340 |Key A10x8x115 (set x 2)

148 |0U0292 | Retainer seal X

150 |0D0595 |Screw TH M6x25 stainless steel
(set x 10)

151 |0D1054 |Plug F35 GPN 300 (set x 4)

S20 |OKL100 |Cap assembly G

S21 |0D2545 |Accessories hub shaft assembly G

S22 |0D0958 |Accessories hub assembly G

S$23 |0D7914 | Gear wheel + screw pairing X G

S24 |0D5703 |Reducing gear bearing with G
accessories hub assembly

S24 |0D2713 |Reducing gear bearing without H
accessories hub

S25 |0D1409 |Sun gear shaft + screw with G
accessories

S§25 |0KL002 |Standard sun gear shaft without H
accessories

S26 |0U0698 |Bearing cap assembly X

S§27 |0U0243 | Tool holder shaft assembly

S$28 |0D5204 |Standard planetary gear retainer
assembly

S$29 |0D5705 | Standard planetary gear support

assembly

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 13




BMX60 / BMXEG0 / BMXES8O - Exploded view - Raising and lowering of bowl

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 14




BMX60 / BMXEG0 / BMXES8O - Parts list - Raising and lowering of bowl

Pos. |Code Description W&T | Ref. Notes S/N break
301 |0D0598 |Screw TH M8x50 (set x 10) L
302 |0KQ206 |Position detector L
303 |0D3891 | Position detector support L
304 |0D3399 |Screw TCHC M4x40 stainless steel L
(setx 10)
304 |0D0520 |Washer toothed 4 (set x 10) L
304 |OKL159 |Nut M4 stainless steel (set x 10) L
305 |0D5309 |Raise and lower cap assembly L
306 |0D1559 |Raise and lower driven pulley L
307 |033106 | Drive belt L
308 |0D5708 |Bearing bushing L
310 |0D0617 |Screw TCHC M6x16 (set x 10)
310 |0D2876 |Washer W6 (set x 10)
311 | 0D0622 |Washer M10 (set x 10)
311 | 0D2958 |Nut M10 HU (set x 10)
312 |0D1558 |Raise and lower drive pulley X L
312 |0D0545 |Retainer Screw SHC M6x8 L
(setx 10)
313 | 0KQ494 |Screw TH M6x12 stainless steel
(setx 10)
313 |0D0624 |Washer CS 6 stainless steel
(set x 10)
314 |0D2329 |Screw TH M8x30 (set x 10) L
314 |0D3538 |Washer L8 CS (set x 10) L
315 |0D3892 | Raise and lower motor support L
317 |0D6031 | Bearing bushing (set x 2)
318 |0D5710 |Rectifier washer (set x 2)
320 | 0DS711 Reducing gear unit
321 |0HDO008 |Key A 5x5x20 (set x 5)
324 |0D5712 |Spacer
325 |0KQ341 |Chain sprocket
326 |0KQ607 |Chain with fastening
327 |0KQ557 |Circlips 15e (set x 10)
328 |0D0499 |Screw TH M6x16 stainless steel
(setx 10)
328 |0DO0503 |Nut M6 stainless steel (set x 10)
331 |0D5714 | Chain flange
333 |0D6084 |Screw notched H base (set x 10)

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 15




BMX60 / BMXEG0 / BMXES8O - Exploded view - Raising and lowering of bowl

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 16




BMX60 / BMXEG0 / BMXES8O - Parts list - Raising and lowering of bowl

Pos. |Code Description W&T | Ref. Notes S/N break
335 650129 |60L standard bowl X |
335 |650130 |80L bowl X |J
337 |0D5716 |Pin (setx 6)
337 |0D5700 |Washer W12 (set x 6)
337 | 0KQ496 |NutM12 HU (set x 10)
339 |0D2702 |7x4 band seal
341 |0U0662 |Screw TH M10x16 (set x 10)
341 |0D2265 |Washer W10 (set x 10)
342 | 0D5715 | Tensioner pad X
343 |0D2958 | Nut M10 HU (set x 10)
343 |0KQ506 |Washer 10x27 (set x 10)
343 | 0D3580 |Washer 10-tooth toothed
344 |0D0499 |Screw TH M6x16 stainless steel
(setx 10)
344 |0D3576 |Countersunk washer (set x 5)
345 |0D1030 |Bowl position lug (set x 2)
346 | 0D3637 |Raise lower shaft
347 |0D0591 |Screw TH M8x35 stainless steel
(set x 10)
347 |0D3538 |Washer L8 CS (setx 10)
348 |0D5717 |Latch spacer
349 |0D2662 |O-ring (setx 5) X
351 |0D6109 | Latch spindle (set x 2) X
352 |0D6125 |Handle X
353 |0U0399 |60x65x30 bearing bushing X
354 |0D5298 |Screw TH M4x12 (set x 10)
354 |0D0631 |Washer 4 contact (set x 10)
355 |0D6618 | Micro-switch
355 |0U0268 |Isolating plate
355 |0KQ511 |Screw TC M3x16 stainless steel
(set x 10)
355 |033986 |Washer M3 (set x 10)
355 |0D2877 |Washer AZ3 (set x 10)
355 |033987 |Nut M3 HU (set x 10)
356 |0D6064 |Screw TH M10x25 H (set x 10)
356 |0D2958 | Nut HU M10 (set x 10)
358 |0D5718 |Screw TFHC M10x20 (set x 10)
359 |0D5719 | Bearing bushing X

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 17




BMX60 / BMXEG0 / BMXES8O - Exploded view - Raising and lowering of bowl

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 18




BMX60 / BMXEG0 / BMXES8O - Parts list - Raising and lowering of bowl

Pos. |Code Description W&T | Ref. Notes S/N break

360 |0D4743 |Female centring device

361 |0D2844 |Screw TH M10x30 (set x 10)

361 |0D2265 |Washer W10 (set x 10)

362 |0D0396 |Pin 5x20 GO5 (set x 10)

363 |0U0389 |Crank handle spindle

364 |0D3959 |Raise lower crank handle assembly X

365 |0D6180 |Pin 5x30 GO1 (set x 10)

366 |0D0664 |Screw TF M6x16 stainless steel
(set x 10)

368 |0D8026 |Handle bushing K

369 |0D5722 |Screw TH M10x55 H (set x 10)

370 653083 |60L standard paddle X |

370 |653135 |80L standard paddle X J

371 |653084 |60L standard hook X ]l

371 653133 | 80L standard hook X |J

372 |653086 | 60L standard whisk X ]l

372 653134 |80L standard whisk X |J

373 |0D7754 |Magnet support assembly

373 |0D5276 |Screw TC M6x10 (set x 10)

373 |0D2662 |O-ring (setx 5)

374 |0D5110 |Magnet

375 |0D7755 |Assembly PLA

376 |0D7756 |Assembly detector support

S50 |0KQ668 |Raise and lower electric motor L

S51 |0D5723 |Reducing gear wheel bearing block X
assembly

8§52 |0D5709 |Reducing screw bearing block X
assembly

S§53 | 0U0540 |Gear wheel + screw

S54 |0U0248 | Complete reducing gear unit

S§55 |0U0247 | Gear wheel shaft assembly

S§56 |0D5310 |Tube assembly

S57 |0D5811 | Protective plate

S58 |0U0249 | Tensioner assembly X

§59 |0U0250 |Standard cradle assembly

S60 |0D6117 |Complete latch X

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 19




BMX60 / BMXEG0 / BMXES8O - Exploded view - Raising and lowering of bowl

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 20




BMX60 / BMXEG0 / BMXES8O - Parts list - Raising and lowering of bowl

Pos. |Code Description V | W&T |Ref. Notes S/N break
S61 |0D5724 | Micro-switch assembly X
S§62 |0D5713 | Cradle support assembly X

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 21




@ﬂ@/@

® 600 OO

®

_\%/. \,\_m/ \m_ﬂ/ @
/l(..r\ //l...\;/l...\\

|

|

|

[®] |

BMX60 / BMXEG0 / BMXES8O - Exploded view - Mechanical speed control

Page 22

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100




BMX60 / BMXEG0 / BMXES8O - Parts list - Mechanical speed control

Pos. |Code Description W&T | Ref. Notes S/N break

400 |0DO0507 |Screw TH M8x20 stainless steel
(set x 10)

400 |0D2323 |Flange washer (set x 10)

401 |0D3422 |Pin GO5 4x10 stainless steel
(set x 10)

402 |0D1310 |Upper fixed flange X

403 |0KQ576 |Washer 45x35x5 (set x 5)

404 |0H1012 |V-Belt W40x13x1365

405 |0U0381 |Intermediary flange

406 |0UO0382 |Protective sleeve

407 |0KQ343 |Bmx60 spring X |

407 |0D3848 |Bmx80 spring X J

408 |0KJ740 |V-Belt W40x13x875 X

409 |0D1311 |Lower fixed flange X

411 | 0D5728 |Key A 10x8x20 (set x 10)

412 |0D1124 |Bearing 6207 X

413 |0D1663 |Screw TCHC M8x40 (set x 10)

413 |0D0642 |Nut HU M8 stainless steel (set x 10)

414 |0D0006 |Bearing 6206 X

415 |0D0654 | Circlip 30e (set x 10)

416 |0U0717 | Circlip 62i (set x 10)

417 |0D1663 |Screw TCHC M8x40 (set x 10)

417 |0D3538 |Washer L8 CS washer (set x 10)

418 |0KJ021 |Pin GO2 8x16 (set x 5)

420 |0D1312 |Standard drive pulley X

421 |0KQ289 |Bmx60 220/380 50 three-phase |
motor

421 |0D1599 |Bmx80 220/380 50 three-phase J
motor

422 |0D0529 |GPN250 plug (set x 10)

423 |0U0401 |Rear protective sheath

425 |0D0322 |Universal joint

426 |0U0618 | Circlip 35i (set x 10)

427 |0D1834 | Control screw + nut X K

428 |0D0578 | Circlip 58i (set x 10)

430 |0D0666 |Pin GO5 12x40 (setx 5)

431 |0D0121 |Speed indicator cable X

432 |0D0507 |Screw TH M8x20 (set x 10)

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 23




@ﬂ@/@

® 600 OO

®

_\%/. \,\_m/ \m_ﬂ/ @
/l(..r\ //l...\;/l...\\

|

|

|

[®] |

BMX60 / BMXEG0 / BMXES8O - Exploded view - Mechanical speed control

Page 24

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100




BMX60 / BMXEG0 / BMXES8O - Parts list - Mechanical speed control

Pos. |Code Description V | W&T |Ref. Notes S/N break
432 |0D0632 |Washer M8 CS (set x 10)
433 |0D5731 | Conduit support lug
434 |0D5641 |Screw TCHC M10x30 (set x 10)
434 |0D2265 |Washer W10 (set x 10)
435 |0D5733 |Front protective sheath
436 |0KQ307 |Sheath bush
437 |0D0599 |Screw TH M6x45 stainless steel K
(set x 10)
437 |0D0619 |Washer L6 CS washer (set x 10) K
438 |0D0552 |Key 4x4x16 (setx 5) K
441 |0D2393 |Bearing 3202b-2rs X K
442 |0U0618 | Circlip 35i (set x 10) K
444 |0D3890 |Spacer K
444 |0D0618 |Washer (set x 2) K
445 |0D1134 |Vring seal X K
447 |0D0664 |Screw TF M6x16 stainless steel K
(setx 10)
447 |0D0020 |Washer K
452 |0KQ375 |Lamp X
454 |0D1557 |Socket bracket
455 |0D0507 |Screw TH M8x20 stainless steel
(setx 10)
455 |0D0626 |Washer Z8 CS (set x 10)
456 |0D7487 |Indicator X
457 |0KLO39 |Indicator support
458 |0KQ624 |Indicator slider
460 |0DO0610 |Screw TC M4x8 stainless steel
(setx 10)
460 |0D0631 |Washer 4 contact (set x 10)
461 |0D5735 |Locking lug (set x 5)
462 |0D5736 |Protective plate
463 |0D5276 |Screw M6x10 TC (set x 10)
464 |0KQ407 |Screw TH M5x16 stainless steel
(set x 10)
464 |0KQ491 |washer5 (setx 10)
464 |0DO0579 |Nut HU M5 stainless steel (set x 10)
464 |0D5737 |Nut HM M5 stainless steel (set x 10)
465 |0D0549 |Screw TCL M6x12 stainless steel

(setx 10)

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 25




@ﬂ@/@

® 600 OO

®

_\%/. \,\_m/ \m_ﬂ/ @
/l(..r\ //l...\;/l...\\

|

|

|

[®] |

BMX60 / BMXEG0 / BMXES8O - Exploded view - Mechanical speed control

Page 26

Ed. 01 2023 01

Issued 2023-01

Doc No : 599J09100




BMX60 / BMXEG0 / BMXES8O - Parts list - Mechanical speed control

Pos. |Code Description V | W&T |Ref. Notes S/N break
465 |0D0619 |Washer L6 CS (setx 10)

S70 |0U0384 |Standard fan assembly

S§72 |0D0193 |Moving arm assembly

S§73 |0U0244 | Arm articulation spindle assembly

S74 |0U0257 | Ball and socket assembly

S75 |0KJ746 | Speed change control wheel X

S§76 |0D0198 |Cable clamp assembly

S§77 |0D0182 | Variable pulley shaft assembly

S78 |0D0065 |Variable shaft + pulleys X

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 27




BMX60 / BMXEG0 / BMXES8O - Exploded view - Electric speed control

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 28




BMX60 / BMXEG0 / BMXES8O - Parts list - Electric speed control

Pos. |Code Description W&T | Ref. Notes S/N break
500 |OKQ539 |Treated nut X L
501 |0D0529 |Plug GPN250 (set x 10) L
502 | 0UO0401 |Protective sheath L
503 |0KQ307 |Sheath bush L
504 |0D5740 |Transmission screw X L
505 |0G1694 |Gimbal sleeve L
506 |0G1693 |Gimbal L
507 |0U0663 |Pin GO8 5x20 (setx 10) L
508 |OKQ500 |Rectifer pin 8x20 (set x 10) L
509 |0D0499 |Screw TH M6x16 stainless steel L
(setx 10)
509 |0D0624 |Washer CS M6 stainless steel L
(setx 10)
510 |0D5753 |Reducing gear cover L
511 |0D0646 |Key A5x5x16.5 (set x 5) L
513 | 0KI591 Double lip seal 20x28x6 L
514 |0U0582 |Bearing 6002 L
515 |0KQ520 |Screw TFHC M6x16 (set x 10) L
515 |0D0020 |Washer L
516 |0KQ407 |Screw TH M5x16 stainless steel L
(set x 10)
516 |0KQ514 |Toothed washer 5 sealed (set x 10) L
517 |0D3466 |Speed reducing gear housing L
518 |0D0545 |Screw SHC M6x8 (set x 10) L
520 |OKQ579 |Lip seal 24x40x7 (set x 5) L
521 |0U0282 |Bearing 6003 L
522 |0D5276 |Screw TC M6x10 (set x 10) L
523 |0D5741 | Motor adapter L
524 |0D7485 |230/400 50hz three-phase motor L
speed change
525 |0D2879 |Screw TCHC M4x30 (set x 10) L
525 |0D2284 |Washer CS L4 (setx 10) L
526 |0D1660 |Screw TCHC M8x25 (set x 10) L
526 |0U0660 |Washer W8 (set x 10) L
528 | 0D5744 |Max speed micro bracket L
529 |0D3399 |Screw TCHC M4x40 stainless L
(setx 10)
529 |0D0520 |Washer 4 (setx 10) L

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 29




BMX60 / BMXEG0 / BMXES8O - Exploded view - Electric speed control

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 30




BMX60 / BMXEG0 / BMXES8O - Parts list - Electric speed control

Pos. |Code Description V | W&T |Ref. Notes S/N break
529 |OKL159 |Nut HU M4 stainless steel (set x 10) L
530 |0OKQ206 |Position detector X L
531 |0UO0485 | Min speed micro bracket L
S$85 |0G1692 | Control screw assembly X L
S86 |0KQ667 |Gimbal sleeve assembly L
S$87 |0D2712 | Output spindle assembly L
S88 |0D3465 |Gear wheel unit L
S89 |0U0585 | Motor 230/400/50 reducing gear X L

Doc No : 599J09100

Issued 2023-01

Ed. 01 2023 01

Page 31




C€

Electrolux Professionnel SAS
Z.l. du Mont - 23200 AUBUSSON - FRANCE
www.electroluxprofessional.com



